
                                          

 

 

 

 

 

 

                                                                                                                        

 

 

 

                            

 

 

FINAL 
REPORT 

PIQUA WATER TREATMENT 
PLANT PLANNING AND 
PRELIMINARY DESIGN 

 
August 2012 

 

 



 

 

Left Blank Intentionally   



                                          

 

 

 

 

 

 

                                                                                                                        

 

 

 

                            

 

 

FINAL 
REPORT 

PIQUA WATER TREATMENT 
PLANT PLANNING AND 
PRELIMINARY DESIGN 

 
August 2012 

 

 
[...]
6‐16  PiquaWater Treatment Plant – Preliminary Engineering Report 

Figure 6‐12. Alternative 2A – Enhanced Coagulation and Membrane Softening 

 

Figure 6‐13. Alternative 2B – Enhanced Coagulation and Membrane Softening with MF/UF 

 

 

   



Section 6     Process Alternatives Development and Screening 

6‐17 
  Piqua Water Treatment Plant – Preliminary Engineering Report 

Figure 6‐14. Alternative 3C – Enhanced Coagulation and Lime Softening with MF/UF Filtration 

 

 

6.2 Alternatives Screening and Selection 
The ten process train alternatives were screened at the Process Evaluation Workshop using the five 
screening criteria described below. 

6.2.1 Ability to meet WQ Goals 

The process train alternatives were evaluated by their ability to meet the following WQ goals as defined 
in Section 2.0 and Section 6.1. 

 Turbidity < 0.1 NTU 

 Disinfection – Chlorine residual of > 0.2 mg/L in the distribution system 

 TOC/DBP – 80% of MCLs for DBPs 

 Atrazine ‐ <1.0 ppb 

 Threshold Odor Number ‐ 0 

 Hardness – 110 mg/L as CaCO3 

 EDCs/PPCPs – Below detection 

Each of the ten process train alternatives was assigned a score from 1 to 3 (3 being the best score) for each 
of the above WQ goal. The results of the scoring are presented in Table 6‐8.  

 

   



Section 6    Process Alternatives Development and Screening 
 

6‐18  PiquaWater Treatment Plant – Preliminary Engineering Report 

Table 6‐8. Treatment Performance Comparison for Process Train Alternatives 

WQ Goal  Alt 1A  Alt 1B 

 

Alt 1C 

 

Alt 1D

 

Alt 2A

 

Alt 2B

 

Alt 3A

 

Alt 3B 

 

Alt 3C 

 

Alt 3D

Turbidity  2  2  3  2 2 3 2 2  3  2
Disinfection  1  3  2  1 1 2 1 3  2  1
TOC/DBPs  2  3  2  3 2 2 3 3+  3  3+
Atrazine  1  2  2  3 2 2 1 2  2  3
T&O  1  3  1  3 2 2 1 3  1  3
Hardness  3  3  3  3 3 3 3 3  3  3
EDCs/PPCPs  0  2  0  2 1 1 0 2  0  2

3‐Excellent, 2‐Good, 1‐Fair, 0‐No treatment 

6.2.2 Operation and Maintenance (O&M) 

The following O&M sub‐criteria were considered in the evaluation of process train alternatives at the 
Workshop: 

 Ease of Operation 

 Maintenance Requirements 

 Automation and Control 

 Residuals Handling and Disposal 

 Staff and Training Requirements 

6.2.3 Reliability and Risk 

The following Reliability and Risk sub‐criteria were considered in the evaluation of process train 
alternatives at the Workshop: 

 Ability to Meet Future Regulations 

 Process and Equipment Redundancy 

 Proven Process History 

 Staff and Public Safety Risks 

 Operational Risks 

6.2.4 Implementation 

The following Implementation sub‐criteria were considered in the evaluation of process train alternatives 
at the Workshop: 

 Site Utilization 

 Ability to Expand Plant in the Future 

   



Section 6     Process Alternatives Development and Screening 

6‐19 
  Piqua Water Treatment Plant – Preliminary Engineering Report 

 Impacts on Surrounding Neighborhoods 

 Construction Complexity 

 Schedule Impacts 

6.2.5 Relative Cost 

This was based upon a comparison of unit processes across the alternatives and not actual construction 
cost estimates.  

Weights were allocated to each of the screening criteria at the Workshop. Although sub‐criteria were 
used as discussion points during the Workshop, weights were not allocated to each sub‐criterion. Each 
process train alternative was also assigned a score from 1 to 5 (5 being the best score) for each of the five 
screening criteria. The results of the scoring and initial screening process are presented in Table 6‐9. 

Table 6‐9. Process Train Alternatives Scoring Matrix 

Treatment Alternatives 

Screening Criteria (1=lowest/worst, 5=highest/best) Weighted 

Score (1‐5) 
Meet WQ 
Goals 30% 

O&M 
Issues 20% 

Reliability/Risk 
15% 

Implementation 
10% 

Relative 
Cost* 25% 

Alternative 1A  3  2  2  5  4  3.10 
Alternative 1B  4  2  3  4  3  3.20 

Alternative 1C  3  2  2  2  1  2.05 
Alternative 1D  4  3  3  4  3  3.40 

Alternative 2A  3  2  3  2  4  2.95 
Alternative 2B  3  2  3  2  4  2.95 
Alternative 3A  3  3  2  5  3  3.05 
Alternative 3B  4  2  4  3  3  3.25 

Alternative 3C  4  2  3  2  3  3.00 
Alternative 3D  4  3  4  5  3  3.65 

*Low‐5, Med‐3, High‐1 

 

Based on the results of the initial screening process and the results presented in Table 6‐9, the following 
four highest ranked process train alternatives were selected by the City for further evaluation and design 
development by CDM: 

 Alternative 1B – Lime Softening with Ozone 

 Alternative 1D – Lime Softening with Post‐Filter GAC Contactors 

 Alternative 3B – Enhanced Coagulation and Lime Softening with Ozone 

 Alternative 3D – Enhanced Coagulation and Lime Softening with Post‐Filter GAC Contactors 

The next stage of design development for these four shortlisted alternatives included development of 
process design criteria and conceptual layouts of treatment processes, general site plans, preliminary 
hydraulic gradeline analyses and detailed construction and O&M cost estimates. These are presented in 
Section 7. 

   



Section 6    Process Alternatives Development and Screening 
 

6‐20  PiquaWater Treatment Plant – Preliminary Engineering Report 

Left Blank Intentionally 

 



 

7‐1 Piqua Water Treatment Plant – Preliminary Engineering Report 

Section 7 
Process Alternatives Assessment
This Section describes the four process train alternatives that were short‐listed at the Process 
Evaluation Workshop and presents the design criteria, bench scale testing results, and cost 
summary for all four alternatives. Two capacity alternatives were presented to the City at the 
Process Evaluation Workshop. Alternative 1 was to construct two 3 MGD treatment trains and 
Alternative 2 was to construct three 2.25 MGD treatment trains. The City selected Alternative 2 
(three 2.25 MGD trains for a total initial plant capacity of 6.75 MGD) because of better 
operational flexibility and redundancy it offers over Alternative 1.  

As a result, the unit processes and treatment facilities for these alternatives have been sized 
and developed for a 6.75 MGD facility that is expandable to 9 MGD in the future. The new 
facility will be located on SR 66 on two parcels that have been recently purchased by the City. A 
map of the parcels is shown in Figure 7‐1. 

The design criteria for each of these alternatives’ unit processes have been developed in 
accordance with the requirements of TSS and Ohio EPA’s Approved Capacity document, and 
configured to meet the City’s finished WQ goals. 

For purposes of this PER, it is assumed that the GMR, Swift Run Lake (Reservoir) and the 
Gravel Quarry, which currently provide surface water supply for the City’s existing WTP, will 
continue to provide raw water to the new plant. To augment the surface water sources with 
groundwater, the City also decided to investigate the potential for groundwater in the area of 
the new plant as part of this study. As a result, CDM and its subconsultant Terran Corporation 
were tasked with estimating the production potential from the recently identified buried valley 
aquifer (BVA) in the vicinity of the proposed plant. This is an ongoing study and the quantity of 
future potential capacity of ground water to augment the surface water supply cannot yet be 
defined.  

   



Section 7  •  Process Alternatives Assessment 
 
 

7-2 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Left Blank Intentionally  

 



STATE RT. 66

HARDIN

HARDIN ALTERNATE

0 375 750187.5 Feet ´
Figure 7-1

New Water Treatment Plant Location

City of Piqua, OH



 



 
 

Section 7   •  Process Alternatives Assessment  
 

7-5 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

7.1 Lime Softening With Ozone (Alternative 1B) 
The process flow diagram for Alternative 1B is shown in Figure 7-2. 

Figure 7-2. Alternative 1B – Lime Softening with Ozone 

 

 

7.1.1 Alternative Description 
This alternative includes the following unit processes and treatment facilities: 

 Raw Water Pump Station 

 Pretreatment Facility (Optional) 

 Chemical Facility 

 Single-Stage Conventional Flash Mixing, Flocculation/Clarification Processes 

 Recarbonation 

 Intermediate Ozonation 

 Biological GAC Filtration 

 Finished Water Storage 

 High Service Pump Station 

 Solids Handling Facility (Optional)



Section 7  •  Process Alternatives Assessment 
 
 

7-6 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Raw water from the Reservoir will flow by gravity via a control structure to a new pump station that 
will be located near the existing River Pump Station as shown in Figure 7-3. The new pump station 
will also draw water from the GMR. Water from both of these sources will pass through separate 
screens to remove debris, and flow into a single wet well at the new pump station where it will then 
be pumped via a single 24-inch raw water main to the new plant location. Water from the Gravel 
Quarry source will be pumped from the quarry through two 12-inch lines (one existing 12-inch and a 
new 12-inch line) that will combine to a 24-inch line near the River Pump Station and run north 
along SR 66 to the new plant. A preliminary review of hydraulics indicates that the existing quarry 
pump may not have sufficient pumping head to deliver water to the new site which is located at a 
higher elevation and is approximately 3,000 ft from the existing plant. Thus, new pumps will be 
required at the Gravel Quarry Pump Station, consisting of two 2 MGD pumps (one duty pump and 
one standby pump). A cross-tie will be provided between the two raw water supply lines to the new 
plant in order to provide the City with operational flexibility and redundancy. Since the quarry water 
represents the best WQ source, CDM recommends constructing a separate line from the quarry to 
the new plant. The new raw water pump station will include three 3.75 MGD pumps, with one 
operating as a standby pump to supply 7.5 MGD to the plant. Although future maximum day 
production is only 6.75 MGD, raw water flow was assumed to be 7.5 MGD in order to account for 
basin losses, chemical feed etc. The pumps will be operated with variable speed drives to provide 
capability to satisfy a wide range of flow conditions.  

  



Ex. 12" Gravel Quarry Water

New 24" Raw
New 24" Raw

New 24" W

Ex. Holding Basin

New PS

Ex. RPS

Ex. Vault

Ex. Diversion
Manhole

New 24" W

Ex. 20" Swift Run

Ex. 24" W

Ex. 36" GMR Intake

New 12" Gravel Quarry Water

New 36" GMR Intake

STATE RT 66

THE RIVERS EDGE BIKE PATH

Ex. WTP

0 120 24060 Feet

Legend

Structures

á Plug

r Butterfly Valve

Ex. Finished Water

New Finished Water

Ex. Raw Water

New Raw Water

Demo

´
Figure 7-3

Proposed Raw Water Pump Station Location

City of Piqua, OH



 



 
Section 7   •  Process Alternatives Assessment  

 
 

7-9 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Raw water from the various sources will ultimately be pumped to the pre-treatment facility or the rapid mix 
basins located at the new plant site. The pre-treatment facility is optional and can be built at a later stage if 
the City does not wish to construct it initially. Bypass piping will also be provided around the pre-treatment 
units to route the raw water directly to the rapid mix basins and conventional treatment. Two plate settlers 
are considered for pre-treatment to remove approximately 50-60% of the total raw water turbidity. Table 7-
1 presents the design criteria for the plate settlers.  

Table 7-1. Pretreatment Plate Settlers Design Criteria 

Design Criteria Value 

No. of Units 2 (1 Duty, 1 Standby) 

Capacity, each 4.8 MGD 

Suspended Solids Removal % 50-60% 

 

Following pretreatment, water will flow through single-stage conventional treatment processes including 
rapid mix, flocculation, and sedimentation. The rapid mix basins will be located inside the chemical 
building for easier access for the chemical feed lines. PAC, ferric sulfate, soda ash, and lime will be added to 
the rapid mix unit from their storage and feed systems housed in the chemical building. The rapid mixers 
are “flash mixer” type mixers for near-instantaneous dissolution of chemicals. Table 7-2 presents the design 
criteria for the rapid mix basins.  

Table 7-2. Rapid Mix Basin Design Criteria 

Design Criteria Value 

No. of Units 2 (1 Duty, 1 Standby) 

Capacity, each 7.5 MGD 

Dimensions, each 5 ft L x 5 ft W x 10 ft SWD 

No. of Mixers per Unit 1 

Mixer Type Vertical Shaft 

Motor, each 15 HP 

 

The water from the rapid mix basins flows through a channel to three parallel treatment trains comprising 
of three flocculation basins and three sedimentation basins. The flocculation basins will be equipped with 
horizontal paddle wheel flocculators. The purpose of flocculation is to form floc to aggregate particles and 
promote better settling. Table 7-3 presents the flocculation basin design criteria.  

  



Section 7  •  Process Alternatives Assessment 
 
 

7-10 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Table 7-3. Flocculation Basin Design Criteria 

Design Criteria Value 

No. of Parallel Basins 3 

Capacity, each 2.5 MGD 

Dimensions, each 32 ft L x 16 ft W x 16 ft SWD 

No. of Flocculators per Basin 2 

Flocculator Type Horizontal Paddle Wheel 

Detention Time per Basin 35 min 

Motor, each 5 HP 

 

Flocculated water then flows through an effluent channel, a cross-over channel, and enters an influent 
channel ahead of the three sedimentation basins. Gates are provided for flow split between the basins. The 
sedimentation process removes the flocculated solids by gravity, which settles as lime sludge in the bottom 
of the basin. The sedimentation basins are equipped with chain and flight collector mechanisms similar to 
those at the City’s existing plant, which rakes settled lime sludge into a sludge hopper channel located at 
the inlet side of the basins. The accumulated lime sludge is then removed with sludge pumps, which pump 
the sludge to the existing Sludge and Filter Backwash Disposal facility that is located near the existing 
treatment plant. Table 7-4 provides the design criteria for the sedimentation basins.  

Table 7-4. Sedimentation Basin Design Criteria 

Design Criteria Value 

No. of Parallel Basins 3 

Capacity, each 2.5 MGD 

Dimensions, each 110 ft L x 35 ft W x 16 ft SWD 

Surface Area, each basin 3,830 sq. ft 

Detention Time per Basin 4.4 hours 

Flow Through Velocity 0.42 fpm 

No. of Sludge Collectors 3 

Type Chain and Flight 

Motor, each 2 HP 
 

In single-stage treatment, clarification and softening occur in the same sedimentation basin. Clarified lime 
softened water typically has a high pH and is unstable. As a result, the pH needs to be lowered with an acid 
or an acid-forming compound to stabilize the water. This pH adjustment takes place in recarbonation 
basins where carbon dioxide is injected in mixing chambers ahead of the basins and immediately followed 
by the recarbonation settling basin to precipitate out calcium and magnesium and effectively lower the pH.  

Table 7-5 provides the design criteria for the recarbonation basins.  

  



 
Section 7   •  Process Alternatives Assessment  

 
 

7-11 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Table 7-5. Recarbonation Basin Design Criteria 

Design Criteria Value 

No. of Parallel Basins 2 

Capacity, each 7.2 MGD 

Dimensions, each 44 ft L x 13 ft W x 12 ft SWD 

Detention Time per Basin 20 min 

No. of Mixing Chambers 2 

Capacity, each 7.2 MGD 

Detention Time per Mixing Chamber 3 min 

Dimensions, each 13 ft L x 13 ft W x 12 ft SWD 

Type of Mixer Vertical Shaft 

Motor, each 1.5 HP 
 

Ozonation facilities are included in this alternative for purposes of taste and odor control and DBP control. 
The ozonation process by itself does not eliminate organic compounds, but does oxidize organics into 
biodegradable organics which are ultimately removed by downstream biologically active adsorption 
process, such as GAC. The ozonation facilities for this alternative include liquid oxygen (LOX) storage tanks 
and vaporizers for converting the LOX into oxygen gas. Oxygen is used as the feed gas to the ozone 
generators. The LOX storage tanks and vaporizers are located outside in storage tanks on a concrete pad in 
close proximity to the ozone building. Two medium frequency ozone generators are provided inside the 
building that can operate within a range of 6% to 12% ozone in oxygen concentration. Table 7-6 presents 
the design criteria for the ozone generation system.  

Table 7-6. Ozone Generation System Design Criteria 

Design Criteria Value 

Plant Capacity 7.2 MGD 

No. of Generators 2 (1 Duty, 1 Standby) 

Generator Capacity, each 26-263 ppd 

Design Ozone Dose 4 mg/L 

Ozone Concentration 12% wt 

Outlet Ozone Gas Pressure 16 psig 

Cooling Water (plant finished water) Flow Rate 32 gpm 
 

The ozone dissolution and contacting system consists of submerged fine bubble diffusers located inside two 
baffled contact basins. Two ozone destruct units are also provided inside the ozone building. The building 
itself is located on top of the two contact basins for a consolidated footprint and more direct introduction 
of the ozone. Table 7-7 presents the design criteria for these facilities. 

  



Section 7  •  Process Alternatives Assessment 
 
 

7-12 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Table 7-7. Ozone Contactor Design Criteria 

Design Criteria Value 

No. of Contactors 2 

Capacity, each 7.2 MGD 

Dimensions, each 20 ft L x 15 ft W x 23 ft SWD 

Detention Time per Basin 10 min 

Dissolution System Type Submerged Fine Bubble 

No. of Off-Gas Destruct Units 2 
 

Following ozonation, the water flows to four gravity-fed dual-media GAC/sand filters with an underdrain 
system. These filters will primarily remove suspended solids following conventional treatment. However, 
these filters will also act as “biological” filters for removal of assimilable organic carbon (AOC) that is 
produced as a byproduct of the ozonation process. If AOC is not removed, it can result in microbial re-
growth in the distribution system and impact WQ. The GAC filters also provide for taste and odor control 
and TOC reduction including atrazine and other compounds. A combination of ozone and biological GAC 
filtration provides a robust treatment of the City’s main concerns of DBPs, atrazine, and taste and odor. The 
GAC bed life for TOC and taste and odor control could range anywhere from a few months to a few years. 
Operating the GAC biologically will increase bed life by taking advantage of biological treatment. The GAC 
filters would be backwashed using backwash water and auxiliary air to clean the GAC media. Table 7-8 lists 
the design criteria for the biological GAC filters for this alternative. 

Table 7-8. Biological GAC Filtration Design Criteria 

Design Criteria Value 

No. of Filters 4 

Type Gravity Filters 

Firm Filtration Capacity 7.2 MGD 

Filtration Rate, each 4 gpm/sf 

Filter Box Dimensions, each 22 ft L x 19 ft W x 20 ft H 

Filter Area, each 418 sq. ft 

Media Type GAC/sand 

Media Depth 60 in GAC; 12 in Sand 

No. of Backwash Pumps 2 (1 Duty, 1 Standby) 

Backwash Rate 10-15 gpm/sf 

Bed Expansion 50% 

Air Flow Rate 5 scfm/sf 
 

After filtration, chlorine, fluoride and a corrosion inhibitor are added to the filtered water line. Filtered 
water flows by gravity to two onsite clearwells that are provided for finished water storage and chlorine 
contact time. CDM recommends two clearwells for redundancy purposes. The clearwells will be rectangular 
in shape and cast-in-place with common wall construction. Baffles will provide enhanced CT for 
disinfection. Due to the site topography and based on preliminary plant hydraulics, these clearwells will be 



 
Section 7   •  Process Alternatives Assessment  

 
 

7-13 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

located mostly below grade with access hatches and vents to the surface. Table 7-9 presents the design 
criteria for these clearwells. 

Table 7-9. Clearwell Design Criteria 

Design Criteria Value 

No. of Clearwells 2 

Type Cast-in-place Concrete 

Volume, each 1.5 MG 

Total Volume as % of Plant Capacity 22.2% 

Dimensions, each 100 ft L x 100 ft W x 20 ft SWD 

Baffles Concrete Walls/Supports 

 

Four high service pumps are provided in the filter/administration/pump building of the new facility to 
pump finished water from the plant clearwells to the City’s distribution system. One of the four pumps will 
be standby. The high service pumps have been sized to discharge into the Central Low Service District. As 
with the existing plant configuration, the existing Ziegler and Hetzler booster pumping stations will 
continue to transfer the finished water to the East and West High Service Districts. The finished water 
mains from the new plant will tie into the existing 20-inch and 24-inch transmission mains along SR 66. 
Table 7-10 presents the design criteria for the high service pump station.  

Table 7-10. High Service Pump Station Design Criteria 

Design Criteria Value 

No. of Pumps 4 (3 Duty, 1 Standby) 

Capacity, each 3 MGD 

Total Pumping Capacity 12 MGD 

Firm Pumping Capacity 9 MGD 

Pump Type Horizontal Split Case  
 

In addition to the above processes, chemical storage and feed facilities will be provided in a stand-alone 
building for ferric sulfate, lime, sodium hypochlorite, potassium permanganate, fluoride, sodium hydroxide, 
soda ash and hexametaphosphate. Since PAC is explosive in nature, the automatic bulk bag feeder for PAC 
will be located outside the chemical building in a separate self contained pre-fabricated assembly to isolate 
this from other chemicals and equipment. Bulk chemical storage tanks have been sized to provide 30 days 
of storage at average flow conditions in accordance with TSS requirements. Chemical feed pumps have been 
sized for maximum flow conditions, including one standby feed pump for each chemical. Table 7-11 presents 
the chemical doses for this alternative, which have been projected using current treatment plant’s historic 
chemical usage data (except ozone and hydrogen peroxide).  

  



Section 7  •  Process Alternatives Assessment 
 
 

7-14 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Table 7-11. Alternative 1B-Chemical Doses 

Chemical Name Average Dose (mg/L) 

Ferric Sulfate 8.5 

Soda Ash 0.5 

Lime 186 

Carbon Dioxide 21 

Sodium Hypochlorite 3.5 

Hydrofluosilicic Acid 0.75 

Sodium Hexametaphosphate 1.2 

Ozone 3 

Powdered Activated Carbon 1.4 

Hydrogen Peroxide 0.5 

   

The City has several options for handling spent filter backwash water and sludge from the sedimentation 
basins at the new plant. A condition assessment of selective existing facilities performed by CDM as part of 
this study (Section 5.0) recommends that the City continue to use the existing Sludge and Filter Backwash 
Disposal facility located near the existing treatment plant. The baseline scenario for all alternatives 
described in this section assumes that the City will continue to use the remote Sludge and Filter Backwash 
Disposal facility to process and ultimately dispose the sludge to the existing off-site lagoon. New piping will 
be provided to convey the sedimentation basin lime sludge from the new plant to the existing facility. 

Another residuals management option is the construction of a new on-site solids handling facility to house 
mechanical dewatering equipment to dewater the sludge from the new sedimentation basins. This new 
facility would improve the dewatering efficiency and avoid pumping the sludge and supernatant each way. 
Table 7-12 presents the design criteria for the optional solids handling facility. Note that the belt filter press 
sizing is based on single shift operation, 5 days a week; redundancy would be provided by using a single 
unit for longer operating periods in event of a unit out of service. 

Table 7-12. Solids Handling Facility Design Criteria 

Design Criteria Value 

No. of Basins 2 

Volume, each 147,000 gal 

Volume, days 3 

Dimensions, each 31 ft L x 31 ft W x 20 ft SWD 

No. of Sludge Pumps 3 (2 Duty, 1 Standby) 

Pump Type Progressive Cavity 

Dewatering Equipment Type 2-m Belt Filter Press 

No. of Units 2 (2 Duty, 0 Standby) 

Capacity, each 2,000 Lbs/hr dry sludge 

Feed Sludge Solids 3% 
 



 
Section 7   •  Process Alternatives Assessment  

 
 

7-15 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

The baseline scenario also assumes that two new backwash holding basins and recirculation pumps will be 
provided at the new plant sized to equalize spent filter backwash water. The recirculation pumps will 
recycle the water back to the head of the plant at a rate that is less than 10% of average plant capacity in 
accordance with the Filter Backwash Recycling Rule (FBRR) requirements. Table 7-13 presents the design 
criteria for the backwash holding tanks.  

Table 7-13. Backwash Holding Tank Design Criteria 

Design Criteria Value 

No. of Basins 2 

Volume, each 170,000 gal* 

Dimensions, each 44 ft L x 32 ft W x 16 ft SWD 

No: of Recycle Pumps 3 (2 Duty, 1 Standby) 

Pump Type Centrifugal End Suction 
*Assumes 2 filter backwashes per day 
 
All off-site improvements for this alternative are shown in Figure 7-4.  The preliminary hydraulic profile 
and proposed site layout with major yard piping for this alternative are shown in Figure 7-5 and Figure 7-6 
respectively. The proposed site layout of the facility was developed with consideration of geotechnical 
conditions, site topography, and future expansions. An overall process and instrumentation diagram for this 
alternative is shown in Figure 7-7. This PER assumes that all treatment processes for this alternative will be 
monitored and controlled by plant supervisory control and data acquisition (SCADA). A detailed control 
scheme and specific monitoring and control points will be assessed further during detailed design. 

A new primary electric service will be required for the new WTP. The City’s Power System will install new 
utility poles and extend overhead wires to deliver high voltage electricity to the facility. The power 
requirements are estimated to require a 2,000 kilovolt-amperes (kVA) service and would be metered on the 
primary side. An on-site pad-mount transformer would enable 480-volt (V), 3-phase service for major 
electrical equipment such as pump motors. Additional transformers will provide for 120-V, 1-phase low 
voltage electric service for building needs such as receptacles, lighting, and other nominal loads. 

Standby power would consist of a 1,500 kilowatt (kW) diesel engine-driven generator to provide standby 
power to operate necessary equipment to meet average day demand conditions. 

Additional on-site power generation options are available to the City, and may  assist the City in acquiring 
grant or loan money to fund the design and construction of the new WTP. It is not expected that all power 
could be provided by an alternative source given the relatively large electric usage; however, there may be 
sufficient interest from public perception or by minimizing future electric costs, such that these may be 
financially and socially attractive. 

 Solar: Without grants or other external funding, solar (photovoltaic electric) has a typical installed 
cost of approximately $10,000-15,000 per kW of panel rating. A 100 kW system would carry a capital 
cost of $1M to $1.5M. Based on actual solar exposures, solar power equates to a payback on the order 
of greater than 25 years. 

  



Section 7  •  Process Alternatives Assessment 
 
 

7-16 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

 Wind: The best opportunities for wind power are with smaller building integrated/mounted wind 
turbines. Average wind velocities in the Piqua area are generally not viable for strong enough wind 
forces, such as in a low-lying valley, to justify large installations. The equipment ratings are generally 
in the 5 to 25 kW range, and paybacks are typically on the order of 10 years, where viable. 

 Geothermal: These systems consist of either an open or closed loop system that transfers heat either 
to/from the earth subsurface and the equipment location. Generally these systems are configured to 
operate HVAC heating/cooling systems to partially or completely eliminate supplemental electricity 
needs. Geothermal systems can have an acceptable payback just below 10 years if the installation 
conditions are optimal. 



Ex. 12" Gravel Quarry Water

New 24" Raw
New 24" Raw

4"
 Fo

rce
 M

ain
(to

 Sa
nit

ary
 Se

we
r)

New 24" W

4" Force Main

(to Sanitary Sewer)

Ex. 30" BWD

Ex. 30" BWD

Ex. Holding Basin

New PS

Ex. RPS

Ex. Vault

New 
Control Structure

Ex. Diversion
Manhole

New 24" W

New 6" Sludge

Ex. 20" Swift Run

Ex. 24" W

Ex. 36" GMR Intake

New 12" Gravel Quarry Water

New 36" GMR Intake

Ex. 6" Sludge

Ex. WTP

0 140 28070 Feet

Legend

Structures

á Plug

r Butterfly Valve

Ex. 30" BWD

Ex. Finished Water

New Finished Water

Ex. Raw Water

New Raw Water

Force Main

Sludge

Demo

´
Figure 7-4

Offsite Improvements

City of Piqua, OH



 



co
ns

ul
tin

g 
• e

ng
in

ee
rin

g 
• c

on
st

ru
ct

io
n 

• o
pe

ra
tio

ns

Fi
gu

re
 7

-5
A

lt.
 1

B
 - 

Li
m

e 
S

of
te

ni
ng

 w
ith

 O
zo

ne
H

yd
ra

ul
ic

 P
ro

fil
e

9
7
0

9
6
0

9
5
0

9
4
0

9
3
0

9
2
0

9
1
0

9
5
7

9
4
7

9
3
9

9
3
9

9
5
5

9
4
1

9
2
8

9
2
2

9
3
0

9
5
3

9
5
1

9
5
0

O
P
.
 
E
L
.
 
9
5
4

9
4
2

C
L
E
A
R
W
E
L
L
S

G
A
C

F
I
L
T
E
R
S

O
Z
O
N
E

C
O
N
T
A
C
T

C
H
A
M
B
E
R
S

R
E
C
A
R
B

B
A
S
I
N
S

F
L
O
C
/
S
E
D

B
A
S
I
N
S

R
A
P
I
D

M
I
X

P
R
E
-
T
R
E
A
T
M
E
N
T

O
P
.
 
E
L
.
 
9
5
4

9
3
0

H
I
G
H

S
E
R
V
I
C
E

P
U
M
P
S

O
P
.
 
E
L
.
 
9
5
4

9
6
0

9
4
0



 

 

Left Blank Intentionally   



4" Force Main

24" Raw Water

24" Finished Water

Sanitary

Lift S
tattio

n

Clearwell

Clearwell

Filte
r/A

dmin/Pump

Building

Solids
Handling

Facility

Garage/Shop

Chemical
Building

Sedimentation

Basin
s

Ozone
Building

Recarb

Floc Basin
s

CO2 OxygenTanks

Pre-Treatment

0 160 32080
Feet ´

Figure 7-6: 

Alt. 1B - Lime Softening with Ozone

City of Piqua, OH

Legend

Building

Basins

Future Expansion

Pump Station

Concrete Pad

Driveway
Piping Plan

Finished

Raw

Sanitary



 





 



 
 

Section 7   •  Process Alternatives Assessment 
 

7-25 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

7.1.2 Bench Scale Testing Results 
Any planning or preliminary level assessment is incomplete without bench scale studies which simulate 
treatment processes and provide results in a short span of time. CDM recommended performing bench-
scale preoxidation tests and coagulation/jar tests to the City for this alternative. Bench scale test data for 
this study is included in Appendix C and the results are summarized in this section. 

Preoxidation demand/decay testing studies were conducted on Swift Run Lake water (worst in terms of 
WQ) at ambient pH followed by simulated distribution system (SDS) experiments to measure 3-day total 
trihalomethane formation potential (TTHMFP) in order to establish the pre-oxidant dose for ozone at 0.1 
mg/L residual after 5 min contact time. The decay results are shown in Table 7-14. Ozone doses of 3 mg/L, 
4 mg/L and5 mg/L showed strong potential to oxidize raw water TOC. At these doses, reaction times 
ranged from 2 to 7 minutes to exhaust the ozone. Based on the results a 3-4 mg/L ozone dose is 
recommended for oxidation purposes. 

The SDS experiments were conducted using an ozone dose of 5 mg/L, chlorine dose of 4.5 mg/L and a pH of 
9.8. The measured TTHM concentration was approximately 133 µg/l. The baseline scenario with no pre-
oxidant resulted in a TTHM concentration of 92.9 µg/l. This shows that the addition of ozone as a pre-
oxidant alone resulted in an increase in the TTHM concentration. However the benefits of biofiltration 
were not tested on the bench-scale. 

Table 7-14. Ozone Demand/Decay Data 

Time (min) Ozone Dose (mg/L) 

0 5 4 3 

1 1.27 0.82 0.37 

2 0.79 0.34 0.09 

3 0.51 0.09  

5 0.17   

7 0.02   

 

In addition, ferric sulfate coagulation of blended plant composite raw water samples were also performed at 
lime softening pH of 10.8 to determine the optimal dose using jar tests for turbidity/TOC reduction with pH 
adjustment. This test was conducted to simulate lime/soda ash softening in the same basin such as the 
single-stage treatment described above for this alternative. The results are shown in Table 7-15. Based on 
the results the optimal coagulant dose is 40 mg/L. The SDS experiments were conducted using a Ferric 
Sulfate dose of 50 mg/L, chlorine dose of 3.1 mg/L and a final pH of 9.8. The measured TTHM concentration 
was approximately 91 µg/l. Stage1 DBP Rule requires a 25% TOC removal and the single stage treatment 
process described for this alternative was able to achieve a 46% removal through bench scale studies. This 
proves that single stage treatment is an effective and feasible alternative for the City’s new plant. 

Table 7-15. Jar Test Results for Single-Stage Treatment 

Ferric Sulfate Dose (mg/L) pH 
TOC (mg/L) % Removal 

40 10.77 2.92 46 

50 10.81 2.79 48 



Section 7  •  Process Alternatives Assessment 
 
 

7-26 Piqua Water Treatment Plant – Preliminary Engineering Report 

 

7.2 Enhanced Coagulation and Lime Softening With Ozone 
(Alternative 3B) 
The process flow diagram for Alternative 3B is shown in Figure 7-8.  

Figure 7-8. Alternative 3B – Enhanced Coagulation and Lime Softening with Ozone 

 

7.2.1 Alternative Description 
This alternative includes the following unit processes and treatment facilities: 

 Raw Water Pump Station 

 Chemical Facility 

 Two-Stage Conventional Flash Mixing, Flocculation/Clarification Processes 

 Recarbonation 

 Intermediate Ozonation 

 Biological GAC Filtration 

 Finished Water Storage 

 High Service Pump Station 

 Solids Handling Facility (Optional) 

This alternative is similar to Alternative 1B described previously. The main difference between Alternative 
1B and 3B is single versus two-stage treatment for the conventional flash mixing, flocculation and 
clarification processes. Additionally, Alternative 1B includes a pretreatment facility whereas Alternative 3B 



 
 

Section 7   •  Process Alternatives Assessment 
 

7-27 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

does not because the additional detention time obtained through the second stage basins would be 
sufficient to reduce turbidity and TOC and hence a separate pretreatment facility is not necessary for this 
alternative. The single-stage basins would essentially serve as the “pre-treatment” basins.  

The raw water supply and pumping scenarios for this alternative are identical to Alternative 1B. Raw water 
is directly sent to the two rapid mix chambers for first stage treatment. The rapid mix chambers will be 
located inside the chemical building and will be used for addition of various treatment chemicals such as 
PAC and ferric sulfate for first stage treatment. 

Following rapid mix, the water flows through a channel to three parallel treatment trains comprising of 
three first stage flocculation basins and three first stage sedimentation basins. The flocculation basins will 
be equipped with horizontal paddle wheel flocculators similar to Alternative 1B. Flocculated water from the 
flocculation basins flows to the sedimentation basins which are equipped with chain and flight sludge 
collectors. Table 7-16 provides the design criteria for first stage rapid mixing, flocculation and 
sedimentation. 

Table 7-16. First Stage Conventional Treatment Design Criteria 

Design Criteria Value 

Rapid Mix 

No. of Units 2 (1 Duty, 1 Standby for first-stage) 

Capacity, each 7.5 MGD 

Dimensions, each 5 ft L x 5 ft W x 10 ft SWD 

No. of Mixers per Unit 1 

Mixer Type Vertical Shaft 

Motor, each 15 HP 

Flocculation Basins 

No. of Parallel Basins 3 

Capacity, each 2.5 MGD 

Dimensions, each 32 ft L x 16 ft W x 16 ft SWD 

No. of Flocculators per Basin 2 

Flocculator Type Horizontal Paddle Wheel 

Detention Time per Basin 35 min 

Motor, each 5 HP 

First-Stage Sedimentation Basins 

No. of Parallel Basins 3 

Capacity, each 2.5 MGD 

Dimensions, each 80 ft L x 27 ft W x 16 ft SWD 

Surface Area, each basin 2150 sq. ft 

Detention Time per Basin 2.5 hours 

Flow Through Velocity 0.53 fpm 

No. of Sludge Collectors 3 



Section 7  •  Process Alternatives Assessment 
 
 

7-28 Piqua Water Treatment Plant – Preliminary Engineering Report 

Type Chain and Flight 

Motor, each 2 HP 

Following clarification in the first stage basins, flow is routed through an intermediate channel to the rapid 
mix chambers for second stage flocculation and sedimentation basins. Here softening chemicals including 
lime and soda ash (if necessary) are mixed with the water and routed to the influent channel of the second 
stage basins. These basins act as softening basins to precipitate out carbonate hardness with the lime and 
non-carbonate harness with the soda ash, such that the desired total hardness is attained. Table 7-17 
presents the design criteria for second stage rapid mixing, flocculation and softening. Note that for two-
stage treatment, detention time is cumulative. Based on the criteria presented in Table 7-16 and Table 7-17, 
the total detention time for two-stage treatment is five hours. 

Table 7-17. Second Stage Conventional Treatment Design Criteria 

Design Criteria Value 

Rapid Mix 

No. of Units 2 (1 Duty, 1 Standby for second-stage) 

Capacity, each 7.35 MGD 

Dimensions, each 5 ft L x 5 ft W x 10 ft SWD 

No. of Mixers per Unit 1 

Mixer Type Vertical Shaft 

Motor, each 15 HP 

Flocculation Basins 

No. of Parallel Basins 3 

Capacity, each 2.45 MGD 

Dimensions, each 32 ft L x 16 ft W x 16 ft SWD 

No. of Flocculators per Basin 2 

Flocculator Type Horizontal Paddle Wheel 

Detention Time per Basin 35 min 

Motor, each 5 HP 

Second-Stage Softening Basins 

No. of Parallel Basins 3 

Capacity, each 2.45 MGD 

Dimensions, each 80 ft L x 27 ft W x 16 ft SWD 

Surface Area, each basin 2,150 sq. ft 

Detention Time per Basin 2.5 hours 

Flow Through Velocity 0.53 fpm 

No. of Sludge Collectors 3 

Type Chain and Flight 

Motor, each 2 HP 
 

  



 
 

Section 7   •  Process Alternatives Assessment 
 

7-29 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

The design criteria for all downstream processes such as recarbonation, ozonation, biological GAC 
filtration, finished water storage and high service pumping as well as the chemical doses for this alternative 
are identical to Alternative 1B described above. The design criteria for the onsite backwash holding tanks 
and the optional solids handling facility are also similar to Alternative 1B described above, with the 
exception of multiple sludge draw-off locations, one from each stage’s sedimentation basins. 

Offsite improvements for this alternative are also identical to Alternative 1B. The preliminary hydraulic 
profile and proposed site layout with major yard piping for this alternative are shown in Figure 7-9 and 
Figure 7-10 respectively. The proposed site layout of the facility was developed with consideration of 
geotechnical conditions, site topography, and future expansions.  An overall process and instrumentation 
diagram for this alternative is shown in Figure 7-11. Similar to Alternative 1B, it is assumed that all processes 
for Alternative 3B will also be monitored and controlled by plant SCADA. A detailed control scheme and 
specific monitoring and control points will be assessed further during detailed design. 

Electrical requirements for power needs and standby power are similar to those in Alternative 1B. The 
additional tanks and drive units have nominally more power requirements, but not significant enough to 
increase the primary electric or standby power needs. 

  



co
ns

ul
tin

g 
• e

ng
in

ee
rin

g 
• c

on
st

ru
ct

io
n 

• o
pe

ra
tio

ns

Fi
gu

re
 7

-9
A

lt.
 3

B
 - 

E
nh

an
ce

d 
C

oa
gu

la
tio

n 
an

d 
Li

m
e 

S
of

te
ni

ng
 w

ith
 O

zo
ne

H
yd

ra
ul

ic
 P

ro
fil

e

9
7
0

9
6
0

9
5
0

9
4
0

9
3
0

9
2
0

9
1
0

9
5
7

9
4
3
.
5

9
3
9

9
3
9

9
5
5

9
3
6

9
2
5

9
1
9

9
2
7

9
5
2

O
P
.
 
E
L
.
 
9
5
1

C
L
E
A
R
W
E
L
L
S

G
A
C

F
I
L
T
E
R
S

O
Z
O
N
E

C
O
N
T
A
C
T
S

C
H
A
M
B
E
R
S

F
L
O
C
/
S
O
F
T
E
N
I
N
G

B
A
S
I
N
S

F
L
O
C
/
S
E
D

B
A
S
I
N
S

C
H
E
M

B
L
D
G

(
R
A
P
I
D
 
M
I
X
)

O
P
.
 
E
L
.
 
9
5
1

9
5
3
.
5

C
H
E
M

B
L
D
G

(
R
A
P
I
D

M
I
X
 
2
)

9
5
0

9
4
8

9
4
7

9
4
3
.
5

9
3
8

9
3
9

R
E
C
A
R
B

B
A
S
I
N
S

9
2
7

O
P
.
 
E
L
.
 
9
5
1

H
I
G
H

S
E
R
V
I
C
E

P
U
M
P
S



Section 7  •  Process Alternatives Assessment 
 
 

7-30 Piqua Water Treatment Plant – Preliminary Engineering Report 

Left Blank Intentionally  

  



4" Force Main

24" Finished Water

24" Raw Water

Floc  B
asins

Sanitary

Lift S
tation

Clearwell

Clearwell

Filte
r/A

dmin/Pump

Building

Solids Handling Facility

Garage/Shop

Chemical

Building

OzoneBldg

Sedimentation

Basin
s

Recarb

CO2
OxygenTanks

0 160 32080
Feet

Legend

Buildings
Basins
Future Expansion
Pump Station
Concrete Pad
Driveway

Plant Piping Plan
Finished
Raw
Sanitary

´
Figure 7-10

Alt. 3B - Enhanced Coagulation and Lime Softening with Ozone

City of Piqua, OH



 





 



 
 

Section 7   •  Process Alternatives Assessment 
 

7-37 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

7.2.2 Bench Scale Testing Results 
Preoxidation test results for ozone presented in Table 7-14 are valid for this alternative also.  In addition, 
ferric sulfate coagulation of blended plant composite raw water samples were also performed at ambient pH 
to determine the optimal dose using jar tests for turbidity/TOC reduction. Lime was not added to these 
tests. The results are shown in Table 7-18. Ferric sulfate doses ranged from 30 mg/L to 60 mg/L. Based on 
the results, the optimal coagulant dose is 40 mg/L. Since the TOC removal percentages for these tests are 
similar to those observed for single stage treatment simulation as shown in Table 7-15, the two-stage 
treatment alternative brings no additional benefit to the City.  

Table 7-18. Jar Test Results for Two-Stage Treatment 

Ferric Sulfate Dose (mg/L) pH TOC (mg/L) % Removal 

30 6.71 3.48 35 

40 6.54 3.05 43 

50 6.40 2.88 46 

60 6.28 2.84 47 

 

The SDS experiments were conducted using a ferric sulfate dose of 50 mg/L, chlorine dose of 3.1 mg/L and a 
final pH of 9.8. The measured TTHM concentration was approximately 104 µg/l. The higher TTHM 
concentrations for these tests compared those for single-stage simulation (91 µg/l) further validates the fact 
that two-stage treatment is not required at the new plant.  

The main design implication from the bench scale test results presented in Section 7.1.2 and Section 7.2.2 
is that integrated coagulation/lime softening processes with two-stage sequential mixing as opposed to two-
stage treatment will achieve optimum removal of raw water TOC and TTHM precursors.  

7.3 Lime Softening With Post-Filter GAC Contactors 
(Alternative 1D) 
The process flow diagram for Alternative 1D is shown in Figure 7-12.  

Figure 7-12. Alternative 1D – Lime Softening with Post-Filter GAC Contactors 

 



Section 7  •  Process Alternatives Assessment 
 
 

7-38 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

7.3.1 Alternative Description 
This alternative includes the following unit processes and treatment facilities: 

 Raw Water Pump Station 

 Pretreatment Facility (Optional) 

 Chemical Facility 

 Single-Stage Conventional Flash Mixing, Flocculation/Clarification Processes 

 Recarbonation 

 Conventional Filtration 

 Post-Filter GAC Contactors for Adsorption 

 Finished Water Storage 

 High Service Pump Station 

 Solids Handling Facility (Optional) 

This alternative is also a single-stage treatment process where clarification and softening occur in the same 
sedimentation basins. The raw water supply and pumping scenarios for this alternative are identical to 
Alternative 1B. Raw water from various sources will be pumped to the rapid mix basins located inside the 
chemical building at the new plant site. An optional pretreatment facility is considered for this option for 
turbidity removal similar to Alternative 1B. Two packaged plate settlers are considered for pre-treatment to 
remove approximately 50-60% of the total raw water turbidity. The design criteria for the plate settlers are 
similar to those presented in Alternative 1B.  

The design criteria for rapid mixing, flocculation, sedimentation, recarbonation, finished water storage, 
high service pump station and chemical dosages are similar to those presented under Section 7.1 for 
Alternative 1B. The main difference with Alternative 1D is the use of conventional filtration instead of 
biological GAC and the elimination of ozonation. The conventional gravity filters in this alternative follow 
the recarbonation process and include sand and anthracite layers on top of a gravel support layer and 
underdrains. Rapid sand filters are usually backwashed at rate of 20 gpm/sf or a rate necessary to provide 
for a 50% expansion of the filter bed. The recommended auxiliary air scour rate is similar to help clean the 
mixed media. Conventional sand filters are mainly employed for turbidity/suspended solids reduction and 
achieve minimal TOC reduction. Table 7-19 presents the design criteria for rapid sand filters. 

  



 
 

Section 7   •  Process Alternatives Assessment 
 

7-39 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Table 7-19. Conventional Filtration Design Criteria 

Design Criteria Value 

No. of Filters 4 

Type Gravity Filters 

Firm Capacity 7.2 MGD 

Filtration Rate, each 4 gpm/sf 

Filter Box Dimensions, each 22 ft L x 19 ft W x 20 ft H 

Filter Area, each 418 sq. ft 

Media Type Sand, Anthracite and Gravel 

Media Depth 24 in Anthracite; 12 in Sand; 12 in Gravel 

No. of Backwash Pumps 2 (1 Duty, 1 Standby) 

Backwash Rate 20 gpm/sf 

Air Flow Rate 5 scfm/sf 
 

Following filtration, water is pumped to six GAC pressure vessels for adsorption of organic contaminants 
and taste and odor control. Table 7-20 presents the design criteria for the GAC feed pumps. Although GAC 
contactors could be located either pre-filtration or post-filtration, the high TOC content of the source water 
may prematurely exhaust the GAC media faster in pre-filtration. Since this replacement process is relatively 
expensive, CDM recommends that GAC contactors be considered in only post-filter configuration. Table 7-
21 presents the design criteria for post-filter GAC contactors. A 15-min empty bed contact time (EBCT) was 
used for conceptual design purposes. It is important to note that seasonal use of GAC contactors and/or a 
lower EBCT will result in significant cost savings in both capital and operating costs. This will be evaluated 
further during detailed design.  

Table 7-20. GAC Feed Pumps Design Criteria 

Design Criteria Value 

No. of Pumps 4 (3 Duty, 1 Standby) 

Capacity, each 2.5 MGD 

Pump Type Vertical Turbine  
 

  



Section 7  •  Process Alternatives Assessment 
 
 

7-40 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

Table 7-21. Post-Filter GAC Contactors Design Criteria 

Design Criteria Value 

No. of Contactors 6 (Parallel) 

Type Pressure Adsorbers 

Treatment Capacity, each 1.4 MGD 

Empty Bed Contact Time (EBCT) 15 mins* 

Contactor Dimensions, each 14 ft Dia x 27 ft H 

Weight of carbon, each vessel 60,0000 lbs 

Media Type GAC 

Media Depth 11.5 - 15.5 ft (cone bottom) 

No. of Feed Pumps 4 (3 Duty, 1 Standby) 

Pump Capacity, each 2.5 MGD 
*To be verified by bench scale testing 
 

The baseline scenario assumptions for handling spent backwash water and solids handling are similar to 
those described for Alternative 1B. The design criteria for the optional solids handling facility are also 
similar to Alternative 1B. However, the design criteria for the backwash holding basins are slightly different 
for this alternative because of the additional backwash flow from  higher filter backwash rates and a GAC 
contactor, that are periodically backwashed. Table 7-22 presents the design criteria for the backwash 
holding tanks. 

Table 7-22. Backwash Holding Tank Design Criteria 

Design Criteria Value 

No. of Basins 2 

Volume, each 232,500 gal* 

Dimensions, each 61 ft L x 32 ft W x 16 ft SWD 

No: of Recycle Pumps 3 (2 Duty, 1 Standby) 

Pump Type Centrifugal End Suction 
*Provides capacity for 2 filter backwashes and 1 GAC contactor backwash in one day 
 
Offsite improvements for this alternative are similar to Alternative 1B. The preliminary hydraulic profile and 
proposed site layout with major yard piping for this alternative are shown in Figure 7-13 and Figure 7-14 
respectively. The proposed site layout of the facility was developed with consideration of geotechnical 
conditions, site topography, and future expansions.  An overall process and instrumentation diagram for 
this alternative is shown in Figure 7-15. This PER assumes that all treatment processes for this alternative 
will be monitored and controlled by plant SCADA. A detailed control scheme and specific monitoring and 
control points will be assessed further during detailed design. 

Electrical requirements for power needs and standby power are similar to those in Alternative 1B. The only 
additional minor power requirements are for the GAC feed pumps. 



co
ns

ul
tin

g 
• e

ng
in

ee
rin

g 
• c

on
st

ru
ct

io
n 

• o
pe

ra
tio

ns

Fi
gu

re
 7

-1
3

A
lt.

 1
D

 - 
Li

m
e 

S
of

te
ni

ng
 w

ith
 P

os
t-F

ilt
er

 G
A

C
 C

on
ta

ct
or

s
H

yd
ra

ul
ic

 P
ro

fil
e

9
7
0

9
6
0

9
5
0

9
4
0

9
3
0

9
2
0

9
1
0

9
5
7

9
4
7

9
3
9

9
3
9

9
5
5

9
4
1

9
3
1

9
2
2

9
3
1

9
5
3

9
5
1

9
5
6

O
P
.
 
E
L
.
 
9
5
4

9
4
2

C
L
E
A
R
W
E
L
L
S

P
O
S
T
-
F
I
L
T
E
R

G
A
C

C
O
N
T
A
C
T
O
R
S

S
A
N
D

F
I
L
T
E
R
S

R
E
C
A
R
B

B
A
S
I
N
S

F
L
O
C
/
S
E
D

B
A
S
I
N
S

R
A
P
I
D

M
I
X

P
R
E
-
T
R
E
A
T
M
E
N
T

O
P
.
 
E
L
.
 
9
5
4

9
3
1

H
I
G
H

S
E
R
V
I
C
E

P
U
M
P
S

O
P
.
 
E
L
.
 
9
5
4

9
6
0

9
4
0



 

 

Left Blank Intentionally   



4" Force Main

24" Finish
ed Water

Sanitary

Lift S
tation

Clearwell

Filter/Admin/Pump/GAC
Building

Chemical
Building

Sedimentation 

BasinsFloc Basins

24" Raw Water

Clearwell

Solids Handling Facility

Garage/Shop

Recarb

CO2

Pre-Treatment

0 160 32080
Feet

Legend

Building

Basins

Future Expansion

Pump Station

Concrete Pad

Driveway
Piping Plan

Finished Water

Raw

Sanitary

´
Figure 7-14

Alt. 1D - Lime Softening with Post-Filter GAC Contactors

City of Piqua, OH



 





 



 
 

Section 7   •  Process Alternatives Assessment 
 

7-47 Piqua Water Treatment Plant – Preliminary Engineering Report 

7.3.2 Bench Scale Testing Results 
Preoxidation demand/decay testing studies were conducted on Swift Run Lake water (worst in terms of 
WQ) at ambient pH followed by simulated distribution system (SDS) experiments to measure 3-day 
TTHMFP in order to establish the pre-oxidant dose for potassium permanganate and chlorine dioxide at 0.1 
mg/L residual after 5 min contact time. The decay results are shown in Table 7-23 and Table 7-24.  

Potassium permanganate doses of 0.35 mg/L, 0.5 mg/L and 0.75 mg/L showed moderate potential to oxidize 
raw water TOC as evident from the slow decay. At these doses, the reaction times ranged from 10 to 20 
minutes to exhaust the potassium permanganate. Chlorine dioxide doses of 1 mg/L, 1.25 mg/L and 1.5 mg/L 
showed strong potential to oxidize raw water TOC. At these doses, the reaction times ranged from 5 to 10 
minutes to exhaust the chlorine dioxide. The optimal dose for permanganate is approximately 0.35 mg/L 
since this dose maintained a 0.1 mg/L minimum residual after 5 min of contact time.  

The SDS experiments for permanganate were conducted at a dose of 0.4 mg/L, chlorine dose of 4.8 mg/L 
and a final pH of 9.8. The measured TTHM concentration was approximately 90.5 µg/l. The SDS 
experiments for chlorine dioxide were conducted at a dose of 1.2 mg/L, chlorine dose of 4.5 mg/L and a final 
pH of 9.8. The measured TTHM concentration was approximately 97.5 µg/l.  However chlorite 
concentration was not measured. Research has shown that 40-70% of the chlorine dioxide dose gets 
converted to chlorite which is a regulated contaminant. As a result, the optimal chlorine dioxide dosage 
cannot be determined at this stage.  

It is important to note that only one of these preoxidants will be used if this alternative is selected by the 
City. 

Table 7-23. Potassium Permanganate Demand/Decay Data 

Time (min) Potassium Permanganate Dose (mg/L) 

0 0.75 0.50 0.35 

5 0.42 0.23 0.13 

10 0.29 0.13 0.03 

20 0.13 0.03  

 

Table 7-24. Chlorine Dioxide Demand/Decay Data 

Time (min) Chlorine Dioxide Dose (mg/L) 

0 1.5 1.25 1.00 

1 0.65 0.47 0.31 

3 0.41 0.27 0.14 

5 0.29 0.17 0.07 

10 0.14 0.02  

 

Jar test results for single-stage treatment presented in Table 7-15 are conservative since they were 
performed without the addition of a preoxidant and likely valid for this alternative also.  



Section 7  •  Process Alternatives Assessment 
 
 

7-48 Piqua Water Treatment Plant – Preliminary Engineering Report 

7.4 Enhanced Coagulation and Lime Softening With Post-
Filter GAC Contactors (Alternative 3D) 
The process flow diagram for Alternative 1D is shown in Figure 7-16.  

 

Figure 7-16. Alternative 3D – Enhanced Coagulation and Lime Softening with Post-Filter GAC Contactors 

 

7.4.1 Alternative Description 
This alternative includes the following unit processes and treatment facilities: 

 Raw Water Pump Station 

 Pretreatment Facility 

 Chemical Facility 

 Two-Stage Conventional Flash Mixing, Flocculation/Clarification Processes 

 Recarbonation 

 Conventional Filtration 

 Post-Filter GAC Contactors for Adsorption 

 Finished Water Storage 

 High Service Pump Station 

 Solids Handling Facility (Optional) 



 
 

Section 7   •  Process Alternatives Assessment 
 

7-49 Piqua Water Treatment Plant – Preliminary Engineering Report 

This alternative is similar to Alternative 1D described previously. The main difference between Alternative 
1D and 3D is single versus two-stage treatment for conventional flash mixing, flocculation and clarification 
processes. Besides, Alternative 1D includes a pretreatment facility whereas Alternative 3D does not. It is 
assumed that the additional detention time obtained through the second stage basins is sufficient to reduce 
turbidity and TOC and hence a separate pretreatment facility is not recommended for this alternative. The 
first-stage basins would essentially serve as the “pre-treatment” basins.  

The raw water supply and pumping scenarios for this alternative are similar to Alternative 1B. Raw water is 
directly sent to the two rapid mix chambers for first stage treatment. The rapid mix chambers will be 
located inside the chemical building and will be used for addition of various treatment chemicals such as 
PAC and ferric sulfate for first stage treatment. 

Following rapid mix, the water flows through a channel to three parallel treatment trains comprising three 
first stage flocculation basins and three first stage sedimentation basins. The flocculation basins will be 
equipped with horizontal paddle wheel flocculators similar to Alternative 1B. Flocculated water from the 
flocculation basins flows to the sedimentation basins which are equipped with chain and flight sludge 
collectors. Design criteria for first-stage and second-stage conventional treatment presented in Table 7-16 
to Table 7-17 are valid for this alternative also.  

The design criteria for all downstream processes such as recarbonation, finished water storage, high service 
pumping, optional solids handling facility as well as the chemical doses for this alternative are similar to 
Alternative 1B described above. The design criteria for conventional filtration and post-filter GAC 
contactors are similar to that presented for Alternative 1D. The design criteria for the backwash holding 
basin are similar to Alternative 1D and is shown in Table 7-22. 

Offsite improvements for this alternative are similar to Alternative 1B. The preliminary hydraulic profile and 
proposed site layout with major yard piping for this alternative are shown in Figure 7-17 and Figure 7-18 
respectively. The proposed site layout of the facility was developed with consideration of geotechnical 
conditions, site topography, and future expansions. An overall process and instrumentation diagram for this 
alternative is shown in Figure 7-19. It is assumed that all processes for Alternative 3D will also be 
monitored and controlled by plant SCADA. A detailed control scheme and specific monitoring and control 
points will be assessed further during detailed design. 

Electrical requirements for power needs and standby power are similar to those in Alternative 1B. The 
additional tanks, drive units and GAC feed pumps have nominally more power requirements, but not 
significant enough to increase the primary electric or standby power needs.  

 

  



Section 7  •  Process Alternatives Assessment 
 
 

7-50 Piqua Water Treatment Plant – Preliminary Engineering Report 

Left Blank Intentionally  

  



co
ns

ul
tin

g 
• e

ng
in

ee
rin

g 
• c

on
st

ru
ct

io
n 

• o
pe

ra
tio

ns

Fi
gu

re
 7

-1
7

  A
lt.

 3
D

 - 
E

nh
an

ce
d 

C
oa

gu
la

tio
n 

an
d 

Li
m

e 
S

of
te

ni
ng

 w
ith

 P
os

t-F
ilt

er
 G

A
C

 C
on

ta
ct

or
s

H
yd

ra
ul

ic
 P

ro
fil

e

9
7
0

9
6
0

9
5
0

9
4
0

9
3
0

9
2
0

9
1
0

9
5
7

9
4
3
.
5

9
3
9

9
3
9

9
5
5

9
3
6

9
2
8

9
2
2

9
2
8

9
5
2

O
P
.
 
E
L
.
 
9
5
1

C
L
E
A
R
W
E
L
L
S

S
A
N
D

F
I
L
T
E
R
S

P
O
S
T
-
F
I
L
T
E
R

G
A
C

C
O
N
T
A
C
T
O
R
S

F
L
O
C
/
S
O
F
T
E
N
I
N
G

B
A
S
I
N
S

F
L
O
C
/
S
E
D

B
A
S
I
N
S

C
H
E
M

B
L
D
G

(
R
A
P
I
D
 
M
I
X
)

O
P
.
 
E
L
.
 
9
5
1

9
5
3
.
5

C
H
E
M

B
L
D
G

(
R
A
P
I
D

M
I
X
 
2
)

9
5
0

9
4
8

9
5
3

9
4
3
.
5

9
3
8

9
4
2

R
E
C
A
R
B

B
A
S
I
N
S

9
2
8

O
P
.
 
E
L
.
 
9
5
1

H
I
G
H

S
E
R
V
I
C
E

P
U
M
P
S



 

 

Left Blank Intentionally   



4" Force Main

24" Finished Water

24" Raw Water

Clearwell

Clearwell
Filter/Admin/Pump/GAC

Building

Solids Handling Facility

Garage/Shop

Chemical

Building

Sedimentation Basin
s

Recarb

Floc Basin
s

CO2

0 160 32080
Feet

Legend

Building
Basins
Future Expansion
Pump Station
Concrete Pad
Driveway

Plant Piping Plan
Finished
Raw
Sanitary

´
Figure 7-18

Alt. 3D - Enhanced Coagulation and Lime Softening
with Post-Filter GAC Contactors

New Water Treatment PlantCity of Piqua, OH



 





 



 
 

Section 7   •  Process Alternatives Assessment  
 

7-57 
 

Piqua Water Treatment Plant – Preliminary Engineering Report 

7.4.2 Bench Scale Testing Results 
Preoxidation tests with potassium permanganate and jar tests for two-stage treatment presented for the 
other alternatives are valid for this alternative also.  

7.5 Cost Summary 
The cost evaluation of the four short-listed process train alternatives is presented below. The cost 
evaluation includes construction costs, annual operating costs, and present worth costs for each alternative.  

7.5.1 Construction Costs for Alternatives  
Construction costs for each alternative were developed based on the conceptual design of facilities, as 
presented in this Section. Equipment costs were obtained from manufacturers and from similar recent 